
<S; Industrial de Valvulas, S.A. de C. V. WALWORTH A .  de La Industria Lote 16 Frac. Industrial El Trebol 
Sincc: 7 847 Teootzotlan. Estado de Mexico C.P. 54600 - 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDIXG T O  EN10201 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAlO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDIC16N.) 

APl598 - VALVE INSPECTION AND TESTMG AP16D - PIPELINE VALVES -CATE, PLUG, BALL AND CHECK 
AP1 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSl 816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTMG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

CERTIFICADO POR. CERTIFIED BY : 
A S E G W I E N T O  DE CALIDAD QUALITY ASSURANCE 

Part No. ACOllA08MAA8300000 , 
(Código) 2" Fig. 5202 F UT WCB, API TRIM No.8 830000 D e s c r i o t i o n  

Descripción CAST STEEL CATE VALVE 150 CLASS 
(VALVULA CO.MPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVE WlTH LOW EMISION CONTROL (50 PPM'S U Y . 1  (VALVUL4 SUMINISTUDA CON CONTROL DE BAJAS 
EMISIONES FUGITWAS (50 PPM'S .w.) 1 

S$$t$ PRESSURE TEST 
(PRUEBAS DE PRESIOM 

HYDROSTATIC ( P S I )  
(HLDROSTATICA) 

PNEUMATIC ( P S I l  
(NEUMATICA) . 

SIDE (LADO]\ 
1 2 

[ MECHANICAL TESTS CPROP MECATCASI 

450 450 N A  N A  

80 80 
J 

TENS YIELD ELG RED BHN 

KPSl KPSl Ya % 
C V N ~  i s i  Zh'D 3RD AVG 

75.69 46.69 28 49 159 

75.83 48.86 28 46 152 

97.44 70.18 25 47 269 

CHEMICAL COMPOSITION (%) COMPOSICIÓN QUIMICA (%) 

ITEM HEAT No. MATERIAL 
(PARTE1 (COLADA) (ASTMI 

BODY W 1 7 9 2 0  ASTM XJIbIWCB 
CLERPO 

BONNET WH28750 ASTM A-216rWCB 
BONETE 

WEDGE DO015 ASIM ~-4-2171~1l5 
DISCO 

C Mn P S Si Ni Cr Mo Cu V Cb 
0.196 0.861 0.031 0.018 0.522 0.043 0.049 0.022 0.016 0.002 

Nomialilated to (normalizado al 930 T e m ~ e r  to (Temole al 650 Cooled in air. (Enhado en aire.! 
0.187 0.900 0.033 0.012 0.514 0.039 0.025 0.009 0.075 0.002 

Normalizated to (Normalizado a) 930 Temper to (Temole al 650 Cooled ~n ar. (Enfriado en aire.] 
0.100 0.870 0.017 0.025 0.870 0.210 12.520 0.011 0.065 0.005 

Nomalizado a Mormalirated to) 970 Temrile a(Temoei to) 630 Enfriado en aire. (Cooled m a i r l  


